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MILL SHEET N, D200005030041
INVOICE lo.
NAME OF ARTICLE :  CRANNELS QUALITY CERTIFICATE
SPECIFICATION ASTM A36/A572-50
CONTRACT No,
SUPPLIER T DONGKUK STEEL MILL CO.,LTD
CUSTOMER DATE  : 200015117
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CHEMICAL ANALYSIS (%) MECHANICAL PROPERTIES
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SIZE HEATNo NOOf| 77 | Woof I~ Tensdc | Yield | Elngs | Bend REMARKS
(in INCH ) . NT c Si M P g Cu Ni Cr V ! Mo { Nb | Stenglh | Point!-| ien | Temt
PSI % |{180°%)
ofuo.Mm |C24310D] 40 | 145.1680( 8 0.12| 0.17] 1.13|0.025]0.014| (23| 0.07| 0.08|0.021) 0.01]0.001 a._ﬂ._ £5.560| 26.3) COOD .ﬁﬁ%zggé
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o_mo.%m C24280D| 40 145.160| 8 | 0.32| 0.16 rﬁ%cmw o.ﬁi o.um.* 0.05| 0.06|0.019{ 0.00) Tr| 74.985| 54.825| 24.8| GOXID
owmc.umm - [C24270D| 32 118.128) 8 | 0.3 0.15| 1.04(0.025/0.012 0.21] 0,08/ 0.06{0,015f ©0.01) Ir] 75.565| 55.280] 24.9| GOOD
n_mo.%m C24260D{ 40 45,160 8 { 0.12 0.16) 1.11|0.023{0,0011| 0.22| 0.06] ©.06(0.022| 0.01{0.002 75.130{ 55.985| 25.4| GOOD
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xn"u..wm.mm 1C4240D] 40 146.160| 8 | 0.12| 0,37 1.18/0.080 0.010 0.22| 0.06| 0.05|0.02t| 0.00| ‘Ir| 76.000{ 57.435| 23.3| GOOD
npwmmmm C14230D| 32 116.128) 8 | 0.13] 0,16 1,05)0.082| 0.011) .28 ©.06| 0.0p{0.020] 0.00| Ir] 75.130 55.250 26.2| GOOD
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We hereby certify that the material herein has been made
and fested In sopordance with the above specification and o) P27 7R
also with the requirement called for the above order.
SURVEYOR To: SURVEYOR To: CHIEF OF QUALITY CONTROL DEPT

DONGKUK STEEL MILL CO.,LTD




